
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEWER TRANSFER STUDY 

BY 

J-U-B ENGINEERS, INC. 

 

           TOWN OF PALISADE 

 

 

 

 

 

 

 

REVISED JUNE 2020 

 



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 1 

 
 
 

 

 
 

THIS PAGE WAS INTENTIONALLY LEFT BLANK. 
 

 

 

 

   

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 2 

Table of Contents 
1 Executive Summary ........................................................................................................... 4 

2 Introduction ........................................................................................................................ 8 
[...]
effluent limits will be established which could only be attained using a mechanical treatment plant. Over 

the past decade, CDPHE has been updating their sewer discharge limits in an attempt to reduce their 

effect on Colorado waterways. One of these updates has been to set a limit to the Total Maximum Daily 

Loads (TMDL) for wastewater discharge. These updated TMDL limits cannot be waived using diffusers and 

must be met through the treatment process. Once this TMDL limit is met, a diffuser may be used to better 

diffuse the sewer discharge into the Colorado River water, however the application process for acquiring 

a permit for a diffuser is a very long and complicated process that takes years of testing.  

The Town has the option to either construct a new mechanical treatment plant or transport its wastewater 

to another nearby treatment facility. The Town has asked that J-U-B Engineers look at options which 

would meet current and anticipated future CDPHE effluent requirements to bring the Town into 

compliance with the CDPHE regulations, J-U-B has agreed to develop a report summarizing: 

1. Preliminary costs for the installation of a new mechanical treatment plant. 

2. Options for conveyance of wastewater from the Town to the Clifton Sanitation District (CSD) 

mechanical plant located at 3217 D Road for treatment. This includes providing a 

recommendation for a single conveyance method after discussing options with the Town and 

identifying a ‘preferred’ option. 

3. Evaluation of methods to provide sewer service for future expansion of the Town’s sewer service 

area to the east boundary line of the Cooperative Planning Area (roughly 36 1/10 Road). This 

evaluation is based on the Town’s existing future land use plan. 

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 9 

 

 

 

 

 

 

 

 

THIS PAGE WAS INTENTIONALLY LEFT BLANK. 
 

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 10 

3 Glossary 
CDPHE: Colorado Department of Public Health and Environment. This is the governmental organization 

responsible for monitoring and permitting wastewater treatment systems for municipalities. 

Dry Pit: The side of a lift station that contains the pumps and mechanical equipment necessary to run 

the Lift Station. 

Force Main: This is a pressurized sewer line. Most sewer systems transport wastewater using gravity, 

however force mains are pressurized like a waterline and can transport to a higher elevation. 

Grinder: These work to prevent clogs in a system by grinding solids in wastewater, reducing their size. 

H2S: Also called hydrogen sulfide, is a foul-smelling gas that is often responsible for odor complaints 

near sewer works and can also be converted to sulfuric acid which is corrosive to infrastructure. H2S is a 

nuisance and irritant at low concentrations, a health risk at medium concentrations, and lethal at high 

concentrations. 

HDPE: High Density Polyethylene. This is a plastic material that is very resistant to the type of damage 

common in sanitary sewer systems such as hydrogen sulfide. 

Lift Station: These are used to pump water (wastewater in this case) to a higher elevation. These have 

both a wet well side and dry pit side. 

Present Value: The value of an expected income stream determined as of the date of valuation. This 

considers future investments and standardizes these investments to what they would their present cost 

would be based on anticipated interest valuation and inflation. 

SCADA: Supervisory Control And Data Acquisition. These systems are used to monitor controls and 

sensors remotely. 

Scouring: This is process of removing sediment or preventing sediment from forming in a pipe. Higher 

velocities tend to move more sediment than lower velocities. 

Static Lift: The height the wastewater will rise before arriving at the pump. 

Wet Well: The side of a lift station that contains the wastewater. 

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 11 

 

 

 

 

 

 

 

 

THIS PAGE WAS INTENTIONALLY LEFT BLANK. 
 

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 12 

4 Wastewater Treatment – Mechanical Treatment Plant 
Alternative 

4.1 Installation of Mechanical Plant 
The installation of a new mechanical plant would allow the Town to come into compliance with CDPHE 

regulations, however there are a number of issues that must be overcome before a plant would be able 

to be installed.  

As a part of the site application to CDPHE, applicants are required to demonstrate they do not have the 

ability to regionalize their facility and combine with others. Regionalization helps to prevent degradation 

of neighboring rivers. Since CSD is prepared to accept wastewater from the Town and a connection to 

their wastewater system is only a few miles to the southwest, their mechanical plant would satisfy these 

requirements. To successfully permit a new mechanical plant with the State, the Town would need to 

demonstrate that connection to this CSD treatment facility, and therefore regionalization, would not be 

possible. 

Construction, operation, and maintenance of a new mechanical plant is expensive compared to other 

treatment alternatives. We have evaluated the cost of this alternative including present value over a  

50-year design life.  

The most likely location for the installation of a new mechanical plant is on the west end of Riverbend 

Park which would allow the plant to be constructed on Town property. The Clifton Water District has a 

Colorado River intake for their water treatment plant that is located approximately five miles downstream 

of Riverbend Park, and the proposed WWTF discharge point. If a new plant is proposed, we anticipate that 

Clifton Water may argue the need for regionalization with the CDPHE.  

To provide a complete comparison of options for the Town, J-U-B has developed a cost analysis for 

engineering and construction of a new WWTF based on the following design parameters: 

• Upcoming and existing Colorado River regulations (Regulation 37 segment COLCLC02b, 

Regulation 85, and Regulation 93). 

• Design Flow of 0.5 MGD (The approximate limit of the Town’s existing discharge permit).  

• Design Load of: 

o BOD - 380 mg/L (2013 to 2019) 

o TSS - 340 mg/L (2013 to 2019) 

o NH3-N – 38 mg/L (2013 to 2017)  

 

The design criteria require the use of a membrane treatment system for discharge based on anticipated 

nutrient, biological, and inorganic limits. Regulations 37, 85 and 93 give guidance for the discharging 

segment of the Colorado River, specifically Regulation 37 and 93 determinations are based on these 

criteria. Figure 1 and Figure 2 are excerpts from the respective regulations. 

 



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 13 

 

Figure 1 Regulation 37, Stream Classification and Water Quality Standards Colorado River Segment 
COLCL02b 

 

Figure 2 Regulation 93, Colorado River Segment COLCL02b 

Regulation 37 details the basic standards for temperature, uranium, and nutrients for segment 

COLCLC02b. The regulation requires the discharge to maintain a normal temperature pattern of diurnal 

and seasonal fluctuations with no abrupt changes and no increase in temperature, magnitude, rate, or 

duration deemed deleterious to the resident aquatic life. Uranium is required to be maintained at the 

lowest practicable level with a general range of 16.8 to 30 µg/L.  Nutrients will include Chlorophyll A (after 

2022) and Total Phosphorus (Total P) (after 2027). This is based on total health of the river. Regulation 85 

details additional nutrient limits to be implemented May 31, 2022. New systems are not considered for 

increased timelines or variance of the rule without justification for an economically depressed area. 



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 14 

Expected limits are a Total P of 0.7 mg/L average and 1.75 mg/L Max. Inorganic Nitrogen (as N) is expected 

to be limited at 7 mg/L averaged, and 14 mg/L Max with monthly monitoring. Regulation 93 determines 

what additional items the segment will be measured and evaluated (M&E) and what will be added to the 

permitted limits. Segment COLCL02b is listed to remove selenium from the M&E list due to attainment of 

current water quality standards. The selenium levels were added to the 303(d) list as a high priority. No 

new data has been collected for sediment. Existing water quality as of 2000 was less restrictive than the 

Table Value Standards (TVS), therefore the water quality representative of 2000 was used as the standard 

to add Manganese and Sulfate to the M&E for the segment. Segment COLCL02b added Arsenic for 

potential non-attainment issues to the 303(d) list. Additionally, the segment added Nitrate to the M&E 

list for exceedances.   

Maintaining river water quality is the most important task of a wastewater treatment facility. This protects 

the surrounding ecology and downstream populations. There are two options when upgrading/updating 

a wastewater treatment system. The first is to build in and around the existing system while maintaining 

treatment. The second is to build at a different location and decommission the old facility after the new 

facility is commissioned. Portions of the existing system could be reused if the project is phased, however 

maintaining but keeping the existing facility components going operational while making these upgrades 

increases the overall risks and cost. It’s more cost efficient to relocate the treatment facility if space is 

readily available.    

4.2 Costs 
Assuming the WWTF will be relocated, J-U-B has identified the following required processes and 

estimated capital costs based on a separate study recently performed in Idaho which averaged costs for 

four different manufacturers (Global Water, Dupont, ADI, MemCore), then checked against industry 

averages: 

Treatment Facility Headworks: $300,000 

Includes: Headworks building (1,000 SF), solids and inert screening, grit removal system, 

equalization basin, odor control system, electrical and controls, site piping, and site civil. 

Required so a limited amount of inert material does not make it into the biological system and 

equalization of the flow in an attempt to lessen pressure and the required size of treatment 

equipment/basins. 

Primary Biological Treatment: $2,500,000 

Includes: Flow distribution box, biological treatment concrete basins (2), anoxic mixing system, 

basin cover, aeration system, membrane feed pump system, electrical and controls, site piping, 

and site civil. 

Required to digest the organic compounds. 

Membrane Filtration and Treatment Building: $8,300,000 

Includes: Treatment building (20,000 SF), membrane treatment concrete basins (2), air scour 

system, permeate pump system, return activated sludge pump system, electrical and controls, 

process piping, and HVAC. 

Required to remove remaining inorganic and organic compounds. 

  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 15 

UV Disinfection: $300,000 

Includes: UV system, electrical and controls, and process piping. 

Required for inactivation of the viruses and destruction of harmful bacteria. 

Waste Sludge Handling: $2,700,000 

Includes: Waste activated sludge pumping system, sludge thickening process, aerobic digester, 

belt filter press, disposal area, electrical and controls, site piping, and site civil. 

Required for handling of removed solid waste.  

Capital Costs Total: $14,100,000 (±30%: $9,900,000 to $18,300,000) 

Engineering Design Costs: $1,500,000 

In addition to the plant construction costs, a gravity sewer line will be required to transfer the wastewater 

to the proposed plant. This will require about 8,000LF of 12” sewer line, and cost approximately $876,000. 

Construction dewatering could also be a significant unanticipated risk and cost associated with this 

project. 

Table 1 Mechanical Plant Present Value Estimate 

Item Assumption 

Total Annual Costs $             534,330  

Interest 5% 

Lifespan (yrs) 50 

Replacement Costs 10 year life: 

  

Pumps 

Valves 

Membranes 

Screens 

Basin Covers 

20 year life: 

Equipment 

50 year life: 

Tanks 

Building 

Construction Cost $        18,300,000  

Inflation 3% 

Present Value $        37,336,158  

 
  



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 16 

5 Wastewater Transfer Design Methodology 
An alternative to construction of a new WWTF is to convey the Town’s wastewater to CSD. There were 

three options evaluated for conveyance of this wastewater. 

1. A gravity only sewer line. 

2. A lift station with long force main along HWY 6 (previously proposed 2009 conveyance option). 

3. A combination gravity line section lift station and short force main discharging to a second gravity 

line. 

For all calculations performed, development of plans, and evaluations of various options in this report,  

J-U-B has made certain design assumptions. 

5.1 Flow Estimations 
In preparing cost options between conveyance options and preparing lift station estimates, an estimate 

of future flow must be assumed. The Town is in the process of updating its comprehensive plan, and final 

results are not available for this report. As a result, we looked at a reasonable population growth rate of 

1.20% per year over 50 years. Assuming a current flow rate of 179,124 MGD, the future wastewater flow 

rate was estimated to be 650,496 MGD. This will be used as the flow rate from the Town in all design 

assumptions. 

5.2 Pipe Sizing 
Flow within the proposed pipe should be limited to a maximum of 60% capacity for pipes 12-inch diameter 

and less, and 70% for pipes greater than 12-inch. Additionally, wherever possible the minimum peak hour 

velocity of pipe flows should be 2.5 fps for pipes 12-inch diameter and less, and 3 fps for pipes greater 

than 12-inch to maintain scouring ability. 

5.3 Pipe Alignment 
The goal when reviewing routes and alignment options for the proposed pipelines: 

1. Where possible, the alignment should stay within the existing ROW or utility easements to limit 

the effect of the construction to local property owners. 

2. The maximum depth of the sewer should be limited to approximately 14 to 15 feet. 

Much of the proposed alignments for each of these options will be located within Grand Valley Irrigation 

Company (GVIC) property or easement. After discussions with GVIC, they have indicated they would 

prefer locating the transmission line within the northern maintenance road instead of the southern 

maintenance road. This is partly due to the high utility congestion within the southern part of the canal 

easement already, but a secondary benefit to GVIC is that as the land between Palisade and Clifton 

becomes developed in the future and connections are made to this wastewater line, canal crossings won’t 

be necessary. Canal crossings cause additional maintenance issues and preventing these will provide a 

long-term secondary benefit to GVIC.  

Where possible, the proposed routes for every option have attempted to accommodate placement within 

the northern portion of the canal. The placement on either the northern or southern portion of the canal 

does not impact the cost of the either the two alternates involving pipeline alignments along the canal 

west of River Bend Park. 



          TOWN OF PALISADE               SEWER TRANSFER STUDY        REVISED JUNE 2020    

 

Page | 17 

5.4 Easement Acquisition 
The sewer line cannot be realistically constructed without acquiring easements at various locations along 